RGRAVELY,

ITEM NO. PART NO.
1 180044
2 9419454
3 18971P1
4 18978P1
5 14987P1
6 17959P1
7 456004
[ 19537P1
9 18972P1

10 18962P1
11 18967P1
12 18965P1
13 18966P1
14 18949P1
15 18960P1
16 18963P1
17 18948P1
18 18968P1
19 18957P1
20 18964P1
21 18950P1
22 20821P1
23 18953P1
24 18961P1
25 180130
26 431787
27 18952P1
28 9411602
29 18954P1
30 18956P1
31 11860P1
32 18958P1
X33 12134P1
20573P1

PTO REAR (816)

ILLUSTRATED ,_..1 number
PARTS LlST Effective Date

Form Number

DESCRIPTION

Bolt, Hex 1/4-20 x 2

Nut, Lock 1/4-20 Washer Insert Hex
Shaft, Drive (Rear)

Shaft

Ring, Retaining Eatom 329-1
Bearing, Thrust Race

Nut, Lock 3/8-16 Washer Insert Hex
Bearing, Thrust Race

Shaft

Ring, Retaining

Retainer, Cuter

Spring

Cam

Housing, Front

Ring, Retaining

Retainer, Inner

Housing, Rear

Plug, Vented

Chain, Roller

Pin

Bearing, Needle 1-1/2 x 1-7/8 x 1/2
Bracket, Rear P.T.O.

Sprocket

Seal, 0il 1-1/2 x 2-1/8 x 5/16
Bolt, Hex 3/8-16 x 2

Key, Woodruff 3/16 x 5/8 Hard No. 61
Shaft

Pin, Clevis 3/8 x 1.875

Bearing, Thrust Race

Shaft

Pin, Hair Cotter

Gasket

Kit, Repair Universal Joint Rockwell Std.
Kit, Repair Universal Joint Neapco 1605X

19134E1
12-1-74
20935L1






